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TELEPHONE : OSAKAOS (6762) 5887
FAX, - 0SAKAOG (6762) 8588

JAPAN SPINNERS INSPECTING FOUNDATION

I18-15, I-CHOME, UE-MACHI CHUO.
OSAKA, 540-0005 JAPAN

TEST CERTIFICATE

Test No. JSIF- 016370-1
DATE : Oct. 10, 2908

M.I.C. (Medical Intelligence Corporation) Co., Ltd.
The test result of the submitted sample is as follows.

Date Received Sep. 26, 2008
Description PacificBeamMOLD/DeoMist , Blank Sample
No. of sample 2

{Test Item >
Fungus Resistance
{Test Method >
JIS Z 2911 Methods of test for fungus resistance Textile Product Test - Wet Method
Place the sample on the Mineral - Salts Agar medium plate, and spray the spore suspension
from the following four fungus onto the sample. Incubate the fungus at 28 = 2 “C for 14 days,
and observe the fungus growth on the sample.
{Test Fungus>
Aspergillus niger ATCC 6275
Penicillium citrinum ATCC 9849
Chaetomium globosum ATCC 6205
Myrothecium verrucaria ATCC 9095
{Test Result>

Fungus Growth )
Sample Fungus Resistance
Day 4 | Day 7 | Day 10 | Day 14
PacificBeamMOLD/DeoMist — — — — 0
Blank Sample + +H H H 2

*k  These samples were tested on the specific side by the client.

*  Test specimen was prepared by M.I.C. Corp. as below;
Put commercially available cotton fabric (10cm square) on a wall where at the high of 1.2m of a sealed room
(3.5m long, 4.6m wide, 2.4m high), and spray “ PacificBeamMOLD/DeoMist”on the fabric from the middle of
the room. Dry the fabric for 1 day, and cut a specimen masuring 5cm square from the middle of the fabric.
Blank sample is commercially available cotton fabric (5¢cm square) which the above treatment has not subjected.

JAPAN SPINNERS INSPECTING FOUNDATION

Supervised by % - W

The report applies only to sample tested and not to the lot.

Notice



TELEPHONE : 0SAKAO6 (6762) 5887
FAX, . OSAKAO6 (6762) 8588

- JAPAN SPINNERS INSPECTING FOUNDATION

18-15, |-CHOME, UE-MACH! CHUO.
OSAKA, 540-0005 JAPAN

TEST CERTIFICATE

Test No. JSIF- 016370-2
DATE : Oct. 10, 2008

Fungus Growth :
(=) No fungus growth can be observed.
(£) Small amount of fungus growth can be observed.
(+ )~ (#)  Continuous, noticeable fungus growth which is notable can be observed.

Rating for Fungus Resistance

(0) No hypha growth can be observed.
(1) Fungus growth can be observed on less than one third of the sample area.
(2) Fungus growth can be observed on one third or more of the sample area.

JAPAN SPINNERS INSPECTING FOUNDATION

Supervised by 7{ /««Zf

Notice —— The report applies only to sample tested and not to the lot.






